www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 1 of 40

Air Cleaner, Muffler

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 2 of 40

Air Cleaner, Muffler

Ref # Part Number Qty Description

1 222078 1 Cleaner - Air

2 1 Cleaner - Air Not available separately.
3 222062 1 Body - Air Cleaner

4 1 Body - Air Cleaner Not available separately.
5 1 Label - Air Cleaner Not available separately.
6 221574 1 Element - Air Cleaner

7 221575 1 Holder - Element

8 221576 1 Cap

9 221595 1 Gasket

10 221940 2 Nut M6

11 221577 1 Gasket - Silencer

12 222063 1 Muffler

13 222019 1 Spark Arrester

14 221632 1 Plate

15 221633 1 Cover - Muffler

16 221930 4 BoltM6 X 8

17 222025 1 Bolt M6 X 10

18 221937 1 Bolt M8 X 30

19 221941 2 Nut M8

20 221944 1 Bolt M6 X 14

21 221947 1 Bolt M6 X 30

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 3 of 40

Breather

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 4 of 40
Breather

Ref # Part Number Qty Description

1 221561 1 Breather Assy.

2 221564 1 Pipe - Breather

3 221563 1 Gasket

4 221944 3 Bolt M6 X 14

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 5 of 40

Camshaft

——
f

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 6 of 40
Camshatft

Ref # Part Number Qty Description

1 222064 1 Camshaft

2 221578 1 Gear - Camshaft

3 221579 2 Tappet

4 221917 1 Key5X5X12

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 7 of 40

Carburetor

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 8 of 40
Carburetor

Ref # Part Number Qty Description

1 221638 1 Carburetor

2 221656 1 Screw

3 221657 1 Spring

4 221597 1 Washer

5 221598 1 Ring

6 221599 2 Ring

7 221228 1 Packing

8 221600 1 Float

9 221331 1 Pin

10 221601 1 Body

11 221653 2 Spring

12 221602 1 Jet- Main

13 221333 1 Bolt

14 221223 2 Screw

15 221640 1 Valve

16 221641 1 Lever

17 221590 2 Screw

18 221642 1 Spring

19 221604 1 Jet - Pilot

20 221336 1 Screw

21 221603 1 Valve - Throttle
22 221643 1 Shaft Assy. - Throttle
23 221605 1 Nozzle - Main
24 221339 1 Screw

25 221594 1 Gasket

26 221595 1 Gasket

27 221596 1 Spacer

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 9 of 40

Control Device

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Control Device

www.ktoutdoor.com
Page 10 of 40

Ref # Part Number Qty Description

1 221595 1 Gasket

2 221644 1 Spring - Regulator
3 221652 1 Handle - Regulator
4 221341 1 Lever - Governor
5 211608 1 Link - Throttle

6 221609 1 Spring - Tension
7 221554 1 Lever - Governor
8 221645 1 Bracket - Lever

9 221469 1 Collar

10 221931 2 BoltM6 X 12

11 221940 2 Nut M6

12 221944 2 BoltM6 X 14

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 11 of 40

Crankshaft, Piston

17 15 16

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Crankshaft, Piston

www.ktoutdoor.com
Page 12 of 40

Ref # Part Number Qty Description

1 221582 1 Piston - W/Rings
2 221974 1 Ring Set - Piston
3 221587 1 Pin - Piston

4 221910 2 Circlip

5 221588 1 Piston - W/Rings
6 221975 1 Ring Set

7 221976 1 Rid Assy. - Connecting
8 221590 2 Bolt- Rod

9 221591 1 Washer

10 221978 1 Crankshaft Assy.
11 221580 1 Gear - Crankshaft
12 221320 1 Key4X10

13 221581 1 Key4X24

14 221647 1 Spacer

15 222065 1 Spring Washer
16 221951 1 Nut M16

17 221226 2 Oil Seal

18 221922 1 Ball Bearing

19 221923 1 Ball Bearing

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 13 of 40

Cylinder Body

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Cylinder Body

www.ktoutdoor.com
Page 14 of 40

Ref # Part Number Qty Description

1 221973 1 Block Assy. - Cylinder
2 221291 1 Plug - Drain

3 221982 1 Gasket

4 221618 1 Plug

5 221306 2 Bolt M6 X 82

6 221913 2 Parallel Pin 6 X 16
7 221939 2 Stud 8 X 18

8 221226 1 Oil Seal

9 221922 1 Bearing

10 221570 2 Guide - Valve

11 221940 2 Nut M6

12 221941 2 Nut M8

13 221557 1 Gasket - Cylinder Head
14 221977 1 Cover Assy. - Side
15 221226 1 Seal- QOil

16 221923 1 Bearing

17 221341 1 Shaft - Governor
18 221558 1 Gasket

19 221559 1 Cap Assy.

20 221925 1 O-Ring

21 221300 8 Bolt M8 X 50

22 221937 8 Bolt M8 X 30

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 15 of 40

Cylinder Head

-t
w

AR £
-G

R f =
1) 7
OIN)) s

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Cylinder Head

www.ktoutdoor.com
Page 16 of 40

Ref # Part Number Qty Description

1 221566 1 Head - Cylinder
2 221567 1 Valve - Suction
3 221568 1 Valve - Exhaust
4 221569 2 Spring - Valve
5 221570 2 Guide - Valve

6 221571 2 Retainer

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 17 of 40

Fan Case

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 18 of 40
Fan Case

Ref # Part Number Qty Description

1 222066 1 Case - Fan

2 1 Case - Fan Not available separately.
3 1 Label - Mac Not available separately.
4 222069 1 Cover

5 221593 1 Cover

6 221935 2 BoltM8 X 14

7 221936 2 Bolt M8 X 20

8 221944 4 Bolt M6 X 14

9 221944 2 BoltM6 X 14

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

Page 19 of 40

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Stop Switch, Flywheel

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Stop Switch, Flywheel

www.ktoutdoor.com
Page 20 of 40

Ref # Part Number Qty Description

1 222016 1 Plug - Spark

2 221627 1 Flywheel W/Magnet
3 221240 1 Cap-Plug

4 221629 1 Coll - Ignition
5 221617 1 Control Unit

6 221646 1 Clamp

7 221650 1 Clamp

8 221928 2 Screw M5 X 10
9 221944 1 Bolt M6 X 14
10 221946 2 Bolt M6 X 25
11 222015 1 Switch - Stop
12 221941 1 Nut M8

K&T Saw Shop 606-678-9623 or 606-561-4983



Page 21 of 40

www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Frame

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 22 of 40
Frame

Ref # Part Number Qty Description

1 222077 1 Frame

2 221893 2 Damper - Front
3 221801 1 Damper - Rear
4 221894 1 Stay - Damper
5 221802 1 Stay - Damper
6 221906 1 Spring Washer
7 221936 2 Bolt M8 X 20

8 221937 2 Bolt M8 X 30

9 222044 2 Bolt M8 X 38
10 221941 10 Nut M8

11 221950 1 Nut M10

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 23 of 40

Fuel Pipe

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

www.ktoutdoor.com
Page 24 of 40

Fuel Pipe

Ref # Part Number Qty Description

1 221535 1 Pipe - Fuel Oll

2 221232 1 Pipe - Fuel

3 221231 1 Pipe - Fuel

4 221229 1 Spring - Protective
5 221220 1 Clamp

6 221220 3 Clamp

7 221237 1 Clamp

8 221944 1 Bolt M6 X 14

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 25 of 40
Fuel Tank

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

www.ktoutdoor.com
Page 26 of 40

Fuel Tank

Ref # Part Number Qty Description

1 222070 1 Tank Assy. - Fuel
2 221508 1 Cap Assy. - Tank
3 221241 1 Gasket

4 221509 1 Strainer

5 221510 1 Pipe - Gauge

6 221804 1 Grommet

7 221221 1 Clamp

8 221805 4 Grommet

9 221635 1 Cock Assy. - Fuel
10 221516 1 Bowl - Strainer
11 221513 1 Retainer

12 221514 1 Gasket

13 221515 1 Strainer - Fuel
14 221637 1 Stay - Cock

15 221224 4 Washer

16 221914 4 Snap Pin

17 221915 4 Pin - Flat Head 6 X 14
18 221935 1 BoltM8 X 14

19 222071 1 Lock Nut M12

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 27 of 40

Gasket Set

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

www.ktoutdoor.com
Page 28 of 40

Gasket Set

Ref # Part Number Qty Description

1 222075 1 Gasket

2 221982 1 Gasket

3 221557 1 Gasket - Cyl. Head
4 221558 1 Gasket

5 221925 1 O-Ring

6 221563 1 Gasket

7 221595 3 Gasket

8 221577 1 Gasket - Silencer
9 121594 1 Gasket

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 29 of 40

Generator

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 30 of 40
Generator

Ref # Part Number Qty Description

1 222013 1 Generator

2 221859 1 Band

3 221860 1 Cover - Front
4 221862 1 Stator Assy.

5 221809 1 AV.R.

6 221867 2 Screw M5 X 14
7 221861 2 Brush

8 221863 2 Holder - Brush
9 221864 1 Terminal

10 221865 1 Cover - Rear
11 221867 2 Screw M5 X 14
12 221747 2 Screw M5 X 10
13 221868 1 Rotor Assy.

14 221869 1 Bearing

15 221870 1 Cover-End

16 221871 4 Bolt

17 221904 4 Washer

18 221872 1 Bolt

19 222073 3 Screw M4 X 10
20 221906 1 Washer

21 221936 4 Bolt M8 X 20
22 222034 1 Wire - Ground
23 221932 1 Bolt M6 X 16
24 221952 1 Nut M6

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 31 of 40

Governor

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 32 of 40
Governor

Ref # Part Number Qty Description

1 221341 1 Shaft - Governor

2 221345 1 Spindle

3 221606 1 Yoke

4 221347 1 Gear Assy. - Governor

5 221224 1 Washer

6 221902 1 Washer

7 221914 1 Snap Pin

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 33 of 40

Labels

(Mccgf%gec:u] Im]t

7

MMcC LT OCH. / ]
__MacPower-Pac 3500 _ = |

-

o
x|
o

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 34 of 40
Labels

Ref # Part Number Qty Description

1 222059 1 Operation Mark

2 221999 1 Warning Mark

3 222000 1 Non Fire Mark

4 222001 1 Oil Label

5 222068 1 Label - Mac

6 222002 1 Label - Air Cleaner
7 222060 1 Generator Label

8 222004 1 Label - Ground

9 222061 1 Label - Generator

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 35 of 40

Panel

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 36 of 40
Panel

Ref # Part Number Qty Description

1 222057 1 Panel Box Assy.
2 221874 1 Panel Assy.

3 221881 1 Lamp

4 221890 1 Breaker

5 221897 1 Plug Socket

6 221896 1 Plug Socket

7 221886 1 Wire Harness

8 221725 1 Switch

9 221895 1 Holder - Fuse
10 221889 1 Fuse

11 221927 5 Screw M4 X 8
12 221901 4 Washer

13 221900 4 Nut M4

14 221882 1 Box Assy.

15 221927 2 Screw M4 X 8
16 221930 3 BoltM6 X8

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 37 of 40

Starting Device

K&T Saw Shop 606-678-9623 or 606-561-4983



11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544

Starting Device

www.ktoutdoor.com
Page 38 of 40

Ref # Part Number Qty Description

1 221622 1 Starter - Recoil Assy.
2 221623 1 Recoil Assy.

3 221624 1 Case - Stator
4 221610 1 Reel

5 221625 1 Ratchet

6 221611 1 Spring - Spiral
7 221626 1 Spring - Friction
8 221612 1 Plate

9 221614 1 Wire - Assy.
10 221615 1 Knob

11 221616 1 Starter Wire
12 221654 1 Nut

13 221655 1 Washer

14 221613 1 Pulley - Starter
15 221930 4 BoltM6 X 8

16 221931 3 Bolt M6 X 12

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com
11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 39 of 40

Tools

L% ]

K&T Saw Shop 606-678-9623 or 606-561-4983



www.ktoutdoor.com

11-400045B MAC POWER-PRO 3500E 04/84 to 07/86 IPL 218544 Page 40 of 40
Tools

Ref # Part Number Qty Description

1 221222 1 Bag - Tool

2 221225 1 Box Wrench

3 221239 1 Driver

4 221954 1 Wrench 10 X 12

K&T Saw Shop 606-678-9623 or 606-561-4983



